



BEGOODTEX

TEST REPORT SUMMARY

This document contains selected pages from the original laboratory report for customer reference only.



COMPLETE REPORT AVAILABLE

For the full test report or additional certification documents, please contact BEGOODTEX.

CONTACT US



WEBSITE

www.begoodtex.com



EMAIL

suliya.sun@begoodtex.com



WHATSAPP

+86 15355543590



ONLINE CHAT

Available on our website



ABOUT BEGOODTEX

BEGOODTEX is a professional manufacturer specializing in inherently flame retardant textiles since 2013. Providing certified, reliable textile solutions for customers worldwide.



中国认可
国际互认
检测
TESTING
CNAS L4743

Test Report

Date: MAY 25, 2022

Page 1 of 4

SHAOXING BIGU TEXTILES CO., LTD

ROOM 201, FLOOR 2, NO.92-4 QISHENG ROAD, MASHAN STREET, YUECHENG DISTRICT,
SHAOXING, ZHEJIANG

Sample Description: SLEEPING BAG

SGS Ref No.: TJHL2205003485OT

Style/Item No.: /

The above sample(s) was / were submitted and identified on behalf of the client. SGS is not responsible for the authenticity, integrity and results of the data and information and / or the validity of the conclusion arising therefrom. Results apply to the sample as received.

Test Requested:

To determine the ignitability according to BS 7175:1989 Methods of test for the ignitability of bedcovers and pillows by smouldering and flaming ignition sources; **Section Two-** Pillows and continental quilts tested with smouldering and flaming ignition sources, crib 5 ignition source.

Test Results:

BS 7175:1989(R2013) Section two

crib 5 ignition source: **Not Ignited (NI)**

Test Period:

Sample Receiving Date : MAY 18, 2022

Test Performing Date : MAY 18, 2022 TO MAY 24, 2022

Signed for and on behalf of

SGS-CSTC Standards Technical Services Co., Ltd. Anji Branch

Allen Zou
Approved Signatory



SGS-CSTC Standards Technical Services Co., Ltd.
Anji Branch Fire Technology Service

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anji County, Zhejiang Province, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.sgs.com.cn
中国·浙江·安吉县阳光工业园二区阳光大道301号 邮编: 313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)

Test Report

Date: MAY 25, 2022

Page 4 of 4

Photo Appendix:



SGS authenticate the photo on original report only

End of Report